BINTELLI

Fury Parts List

Bintelli Scooters
2137 Savannah Highway
Charleston, SC 29414
(843) 531-6833 Phone
www.BintelliParts.com
www.BintelliScooters.com



Fury Frame Body

Diagram Number Part Number Description Qty
1 N/A Frame 1
2 50350-MT10-0000 Engine Hanger 1
3 5071A-MT10-0000 Right Footrest 1
4 5071B-MT10-0000 Left Footrest 1
5 64315-MT10-0000 Cover Assembly Front Grill Bracket 1
6 50101-MT10-0000 Spoiler Bracket (Rear Handrail Bracket) 1
7 50102-MT10-0000 Decorated Board Bracket 1
8 81205-MT10-0000 Rear Rack Bracket 1
9 50352-MT10-0000 Engine Hanger Cushion 2
10 50356-MT10-0000 Engine Hanger Bushing 2
11 96001-10050-000 FLANGE BOLT M10x1.25x50 2
12 90117-10235-000 FLANGE BOLT M10x1.25%235 1
13 90304-MT10-0000 LOCKNUT M10*1.25 1
14 96001-06012-000 FLANGE BOLT M6*12 5
15 96001-06032-000 FLANGE BOLT M6*32 2
16 96001-06016-000 FLANGE BOLT M6*16 2




Fender

Diagram Number Part Number Description Qty
1 61100-MT10-0000-007 Fury Front Fender (Grey 007) 1
1 61100-MT10-0000-018 Fury Front Fender (Burgundy 018) 1
1 61100-MT10-0000-027 Fury Front Fender (Blue 027) 1
2 61101-MT10-0000 Left Fender Bracket 1
3 61102-MT10-0000 Right Fender Bracket 1
4 80100-MT10-0000 Rear Mudguard 1
5 80101-MT10-0000 Right Rear Fender Bracket 1
6 80102-MT10-0000 Left Rear Fender Bracket 1
7 96002-06020-000 SOCKET HEAD SCREW M6*20 4
8 61105-MT10-0000 Washer 4
9 90903-04012-000 TAPPING SCREW ST4.2*12 6
10 90111-06014-000 STEP BOLT M6*14 4
11 94050-06080-000 FLANGE NUT M6*14 4




Side Panel

Diagram Number Part Number Description Qty

1 83500-MT10-0000-007 Fury Right Cover (Black 007) 1
83500-MT10-0000-018 Fury Right Cover (Red 018) 1
83500-MT10-0000-027 Fury Right Cover (Blue 027) 1

2 83600-MT10-0000-007 Fury Left Cover (Black 007) 1
83600-MT10-0000-018 Fury Left Cover (Red 018) 1
83600-MT10-0000-027 Fury Left Cover (Blue 027) 1

3 83610-MT10-0000 Right Decorated Board 1
4 83510-MT10-0000 Left Decorated Board 1
5 50327-MT10-0000 Right Grill 1
6 50328-MT10-0000 Left Grill 1
7 80151-MT10-0000 Center Cover 1
8 90903-04012-000 TAPPING SCREW ST4.2*12 6
9 90903-04014-000 SCREW M6*14 1

10 90903-04014-000 TAPPING SCREW ST4.2*12 10
11 90302-04000-000 NUT SPRING 4MM 1




Rear Shock Absorber

Diagram Number Part Number Description Qty
1 52000-MT10-0000 Rear Comp Arm 1
2 52400-MT10-0000 Rear Shock 2
52400-MT10-0000-Red Rear Shock (Red)
3 95701-08030-000 Bolt M10x40 2
4 95801-10035-000 FLANGE BOLT M10x35 2




Front Fork

/ ’
‘*”151/7
—15
Diagram Number Part Number Description Qty
1 N/A FR.FORK ASSY. 1
2 51400-MT10-0000 Right Front Shock Assembly 1
3 51500-MT10-0000 Left Front Shock Assembly 1
4 96211-08000-000-BOWL Triple Tree Bearings 1
5 Comes as a set Comes with Triple Tree Bearings
6 Comes as a set Comes with Triple Tree Bearings
7 Comes as a set Comes with Triple Tree Bearings
8 Comes as a set Comes with Triple Tree Bearings
9 Comes as a set Comes with Triple Tree Bearings
10 96006-06012-000 FLANGE BOLT M6*12 4
11 53156-MT10-0000 Clamp 1
12 53157-MT10-0000 Fuel Line Clip 1
13 95801-08040-000 HEXAGONAL BOLT M8*40 4
14 53200-MT10-0000 Triple Tree 1
15 JHM30811 Reflector (Red, Round) 2
16 33743-MT10-0000 Front Reflector Bracket 2
17 90440-MT10-0600 Washer 2
18 94051-06000-000 NUT M6 2




Fuel Tank

11

/2
.

Diagram Number Part Number Description Qty
1 17500-GT10-0000 Fuel Tank 1
2 1762A-GT10-0000 Fuel Cap 1
3 3780A-GT10-0000 Fuel Float 1
4 GST2018F350090 Fuel Filter 1
5 16700-GT10-0000 Fuel Pump Assembly 1
6 96001-06016-000 FLANG BOLT M6*16 1
7 GST2018F350084 Fuel Line 1
8 GST2018F350084 Fuel Line 1
9 GST2018F350084 Fuel Line 1
10 17682-GT10-0000 TUBE ASSY FUEL VACUUM 1
11 96001-06014-000 FLANG BOLT M6*14 4




Seat Assembly

Diagram Number Part Number Description Qty
77200-MT10-0000 Seat
81260-MT10-0000 Luggage Box Assembly

81251-MT10-0000

Carb Cover Panel

1020A-MT10-0000

Fury Spoiler (Luggage Rack)

8121A-MT10-0000 Right Handrail
8121B-MT10-0000 Left Handrail
77235-MT10-0000 Lock Base of Seat
77240-MT10-0000 Seat Lock Cable
96001-06014-000 FLANG BOLT M6*14

96001-06014-000

FLANGE BOLT M6*12

96002-06025-000

SOCKET HEAD SCREW M6*25

77210-MT10-0000 Seat Pin
94050-08000-000 FLANGE NUT M8
96003-08014-000 BOLT M8*14
81206-MT10-0000 Collar Carrier Assembly

= ks g ey oY 1o = =l o BN T Eo (9 BN (SR [N o

96002-06075-000

SOCKET HEAD SCREW M6*75

—f = — = = NN B === == —_—]—




Front Wheel

Diagram Number Part Number Description Qty
1 GST2018F350060 Tire (120/70-12) 1
2 44650-MT10-0000 Front Rim 1
3 45200-MT10-0000 Front Brake Caliper 1
4 45351-MT10-0000 Front Brake Disk 1
5 N/A N/A 1
6 45105-B08-E000-Y Brake Pad Set 1
7 90105-08024-000 BOLT M§8*24 5
8 44311-MT10-0000 Front Axle Collar 1
9 44301-MT10-0000 Front Wheel Axle 1
10 44800-MT10-0000 Speedo Hub 1
11 90306-12000-000 FLANGE NUT M12 1
12 90122-08032-000 FLANGE BOLT M8#*32 2
13 N/A N/A 1




Brake System

Diagram Number Part Number Description Qty
1 45530-MT10-0000 Front Brake Master 1
2 53175-MT10-0000 Right Brake Handle 1
3 45126-MT10-0000 Front Brake Hose 1
4 N/A N/A 1
5 20171-MT10-0000 Left Brake Lever 1
Not Shown 3520A-AEA1-0000-J Left Brake Handle Assembly 1
6 00004-MT10-0000-RDR Rear Brake Cable 1
7 35340-MT10-0000 Front Brake Switch 1
8 N/A N/A 1
9 N/A N/A 2
10 94050-06080-000 FLANGE NUT M6 2
11 N/A N/A 2
12 N/A N/A 4
13 N/A N/A 8




Rear Wheel

Diagram Number Part Number Description Qty
1 GST2018F350060 Tire (120/70-12) 1
2 42601-MT10-0000-007 Rear Rim 1
3 45200-MT10-0000 Brake Caliper 1
4 45351-MT10-0000 Brake Disk 1
5 GST2018F350062 Valve Stem 1
6 43150-MT10-0000 RR.BRAKE PAD 1
7 90105-08024-000 BOLT M8*24 5
8 N/A N/A 1
9 N/A N/A 1
10 N/A N/A 1
11 N/A N/A 2
12 N/A N/A 1




Handle Bar

Diagram Number Part Number Description Qty
1 53100-MT10-0000 Handlebar 1
2 53125-MT10-0000 Handlebar Bushing 1
3 90106-10045-000 FLANGE BOLT M10*45 1
4 90304-10000-000 FLANGE NUT M10*1.25 1
5 53166-MT10-0000 Left Grip 1
6 53140-MT10-0000 Throttle Grip 1
7 53160-MT10-0000 Throttle Bracket 1
8 17910-MT10-0000 Throttle Cable 1
9 93500-05010-000 CROSS ROUNDHEAD SCREW M5*10 1
10 3515A-MT10-0000 Right Switch 1
11 3520A-MT10-0000 Left Switch 1




Stand Assembly

Diagram Number Part Number Description Qty
1 5050A-GT10-0000 Main Stand Assmebly 1
2 50530-GT10-0000 Side Kickstand 1
3 28300-GY57-0000-] Kickstart Lever 1
4 GST2018F350099 Main Kickstand Spring 1
5 GST2018F350098 Side Kickstand Spring 1
6 GST2018F350107 Rubber Stopper 1
7 95801-10025-000 FLANGE BOLT M10*25 2
8 50502-GT10-0000 Main Stand Collar 2
9 90108-GT10-0000 Side stand Pivot Screw 1




Front Cover

Diagram Number Part Number Description Qty
1 64302-MT10-0000 FRONT COVER 1
2 64332-MT10-0000-007 Fury Front Cover (Black 007) 1

64332-MT10-0000-018 Fury Front Cover (Red 018)
64332-MT10-0000-027 Fury Front Cover (Blue 027)

3 64304-MT10-0000-007 Right Decorated Board (Black 007) 1
64304-MT10-0000-018 Right Decorated Board (Red 018)
64304-MT10-0000-027 Right Decorated Board (Blue 027)

4 64303-MT10-0000-007 Front Left Decorated Cover (Black 007) 1
64303-MT10-0000-018 Front Left Decorated Cover (Red 018)
64303-MT10-0000-027 Front Left Decorated Cover (Blue 027)

5 64301-MT10-0000-007 Front Cover Bracket (Black 007) 1
64301-MT10-0000-018 Front Cover Bracket (Red 018)
64301-MT10-0000-027 Front Cover Bracket (Blue 027)

6 64400-MT10-0000 Front Fender Liner 1

7 64307-MT10-0000 Decorated Board Front Cover 1

8 93500-06014-000 SCREW M6*14 1

9 93401-42016-03-Y TAPPING SCREW ST4.2*16 23

10 90302-04000-000 NUT SPRING 4MM 8

11 93401-42016-03-Y TAPPING SCREW ST4.8*%16 6




Floor Panel

Diagram Number Part Number Description Qty
1 81131-MT10-0000 Leg Shield 1
2 64305-MT10-0000 Right Skirt 1
3 64306-MT10-0000 Left Skirt 1
4 50613-MT10-0000 Under Cover 1
5 64310-MT10-0000 Floor Panel 1
6 64311-MT10-0000 Floor Panel Right Guard Plate 1
7 64312-MT10-0000 Floor Panel Left Guard Plate 1
8 50326-MT10-0000 Batery Cover 1
9 81132-MT10-0000 Leg Shield 1
10 90302-04000-000 NUT SPRING M4 20
11 90302-04000-000 NUT CLIP M6 1
12 90903-04014-000 TAPPING SCREW ST3.9*16 10
13 90903-04014-000 TAPPING SCREW ST4.2*12 7
14 90903-04014-000 TAPPING SCREW ST4.2*16 20
15 64308-MT10-0000 DECORATION PART 2
16 96001-06016-000 FLANGE BOLT M6*16 8
17 93500-06014-000 SCREW M6*14 1
18 93500-06000-000 NUT M6 1
19 61105-MT10-0000 WASHER 1
20 96002-06014-002 SOCKET HEAD SCREW M6*14 1




Handle Bar Panel

7
33—
Diagram Number Part Number Description Qty
1 53205-MT10-0000 Front Handle Cover (Grey) 1
53205-MT10-0000-Blue Front Handle Cover (Blue)
53205-MT10-0000-Red Front Handle Cover (Red)
53205-MT10-0000-Blue-Tab Front Handle Cover Tab (Blue)
53205-MT10-0000-Red-Tab Front Handle Cover Tab (Red)
2 53206-MT10-0000 Rear Handle Cover 1
3 53208-MT10-0000 Decorated Board Front Handle Cover 1
4 88120-MT10-0000 Left Mirror 1
5 88110-MT10-0000 Right Mirror 1
6 96002-06020-000 SOCKET HEAD SCREW M6*25 2
7 93903-01014-000 TAPPING SCREW M3.9*14 9
8 53209-MT10-0000 WASHER 1
9 96002-05015-000 SOCKET HEAD SCREW M5*15 1




Turning Light

Diagram Number Part Number Description Qty
1 33450-MT10-0000 Left Front Turn Signal 1
2 33400-MT10-0000 Right Front Turn Signal 1
3 93903-05014-000 TAPPING SCREW M4.8*16 4

Speedometer

Diagram Number Part Number Description Qty
1 37200-MT10-0000 Speedometer Assembly 1
2 37272-MT10-0000 SIGNAL INDICATOR LIGHT 12V,3.4W 1
3 37271-MT10-0000 SIGNAL INDICATOR LIGHT 12V,1.7W 4
4 93903-04016-000 TAPPING SCREW ST4.2*16 3
5 44831-MT10-0000 Speedo Cable 1




Headlight

,———-—-———.—-___

Diagram Number Part Number Description Qty
1 33101-MT10-0000 Right Headlight 1
2 33102-MT10-0000 Left Headlight 1
3 34901-F35-9000-Y Headlight Bulb (3 prong) 2
4 TAPPING SCREW ST3.9*14 10

90903-04012-000




Taillight

Diagram Number Part Number Description Qty
1 33700-MT10-0000 Tailight Assembly 1
2 33600-MT10-0000 Right Rear Turn Signal 1
3 33650-MT10-0000 Left Rear Turn Signal 1
4 33750-MT10-0000 License Plate Lamp 1
5 80105-MT10-0000 Rear Fender 1
6 33702-MT10-0000 Left Rear Decorated Board Tailight 1
7 3370A-MT10-0000 Right Rear Decorated Board Tailight 1
8 33703-MT10-0001 Fitting Seat of Tail Light 1
9 33701-MT10-0000 Decorated Board Tail Light 1
10 33741-MT10-0000 Rear Reflector 1
11 94050-06080-000 FLANGE NUT M6 1
12 90903-04014-000 TAPPING SCREW ST3.9*16 11
13 90903-04014-000 TAPPING SCREW ST3.9*20 1
14 90903-04014-000 TAPPING SCREW ST3.9*10 6
15 96001-06012-000 FLANGE BOLT M6*12 4
16 90302-04000-000 NUT SPRING M4 2




Electrical System

Diagram Number Part Number Description Qty
1 32100-MT10-0000 Main Wiring Harness 1
2 35101-MT10-0000 Main Lock Assembly (Ignition Set) 1
3 GST2018F350074 Horn 1
4 GST2018F350116 Battery 1
5 GST2018F350076 Starter Solenoid (49cc-150cc) 1
6 30400-MT10-0000 CDI 1
7 31600-AEA1-0000-] Rectifier 1
8 30510-MT10-0000 Ignition Coil 1
9 KM2018Pollo0075 Turn Signal Relay 1
10 35370-MT10-0000 Kill Switch 1
11 3241-MT10-0000 Cathode Line 1
12 32411-MT10-0000 Anode Line 1
13 96001-06012-000 FLANGE BOLT M6*12 1
14 90112-06016-000 STEP BOLT M6*16 1
15 93500-05012-000 SCREW M5*12 2
16 99200-11500-Y Fuse 1




Air Filter

Diagram Number Part Number Description Qty
1 17200-MT10-0000 Air Box 1
2 Carburetor-2-J CARBURETOR 1
3 N/A N/A 1
4 90114-06025-000 FLANGE BOLT M6*25 2
5 1721A-MT10-0000 Air Filter 1
6 11211-MT10-0000 TUBE MISSION BREATHER 1




Exhaust System

Diagram Number Part Number Description Qty
1 1830A-MT10-0000 Muffler Assembly 1
2 18291-F8-9000-Y Exhaust Pipe Gasket 1
3 96001-08040-000 FLANGE BOLT M8%*40 1
4 96001-08050-000 FLANGE BOLT M8*50 1
5 90301-08000-000 NUT MS,EXHAUST PIPE 2




